



# AAPC-CPC<sup>Q&As</sup>

Certified Professional Coder (CPC) Exam

**Pass AAPC AAPC-CPC Exam with 100% Guarantee**

Free Download Real Questions & Answers **PDF** and **VCE** file from:

<https://www.geekcert.com/aapc-cpc.html>

100% Passing Guarantee  
100% Money Back Assurance

Following Questions and Answers are all new published by AAPC  
Official Exam Center

- ⚙️ **Instant Download** After Purchase
- ⚙️ **100% Money Back** Guarantee
- ⚙️ **365 Days** Free Update
- ⚙️ **800,000+** Satisfied Customers





### QUESTION 1

A CRNA is personally performing a case without supervision of an anesthesiologist. What modifier is reported for the CRNA services?

- A. QX
- B. QY
- C. QS
- D. QZ

Correct Answer: D

---

### QUESTION 2

A 60-year-old male has three-vessel disease and supraventricular tachycardia which has been refractory to other management. He previously had pacemaker placement and stenting of LAD coronary artery stenosis, which has failed to solve the problem. He will undergo CABG with autologous saphenous vein and an extensive modified MAZE procedure to treat the tachycardia.

He is brought to the cardiac OR and placed in the supine position on the OR table. He is prepped and draped, and adequate endotracheal anesthesia is assured. A median sternotomy incision is made and cardiopulmonary bypass is initiated. The endoscope is used to harvest an adequate length of saphenous vein from his left leg. This is uneventful and bleeding is easily controlled. The vein graft is prepared and cut to the appropriate lengths for anastomosis. Two bypasses are performed: one to the circumflex and another to the obtuse marginal. The left internal mammary is then freed up and it is anastomosed to the ramus, the first diagonal, and the LAD. An extensive maze procedure is then performed and the patient is weaned from bypass. At this point, the sternum is closed with wires and the skin is reapproximated with staples. The patient tolerated the procedure without difficulty and was taken to the PACU.

Choose the procedure codes for this surgery.

- A. 33533, 33257, 33519, 33508
- B. 33535, 33259, 33519, 33508
- C. 33533, 33257-51, 33519-51, 33508-51
- D. 33535, 33259 51, 33519-51, 33508-51

Correct Answer: A

---

### QUESTION 3

An established patient is seen in the office for a headache and congestion. A medically appropriate history and exam are documented. The patient was told to take over-the-counter decongestants and Tylenol? What CPT?code is reported?

- A. 99213



B. 99214

C. 99202

D. 99203

Correct Answer: A

---

#### QUESTION 4

The gastroenterologist performs a simple excision of three external hemorrhoids and one internal hemorrhoid, each lying along the left lateral column. The operative report indicates that the internal hemorrhoid is not prolapsed and is outside of the anal canal.

What CPT?and ICD-10CM codes are reported?

A. 46320, 46945, K64.0, K64.9

B. 46250, K64.0, K64.9

C. 46255, K64.0, K64.4

D. 46250, 46945, K64.0, K64.4

Correct Answer: B

---

#### QUESTION 5

A 3-day-old died in her sleep. The pediatrician determined this was the result of crib death syndrome. The parents give permission to refer the newborn for a necropsy. The pathologist receives the newborn with her brain and performs a gross and microscopic examination. The physician issues the findings and reports they are consistent with a normal female newborn.

What CPT?code is reported?

A. 88028

B. 88012

C. 88029

D. 88014

Correct Answer: C

---

[Latest AAPC-CPC Dumps](#)

[AAPC-CPC PDF Dumps](#)

[AAPC-CPC Study Guide](#)